IMPORTANT MANUAL Do Not Throw Away

Poulan PRO

REPAIR PARTS MANUAL
MODEL.:

PB195H46YT

LAWN TRACTOR

ALWAYS WEAR EYE PROTECTION DURING OPERATION

Visit our website: www.poulan-pro.com

419202 Rev 1 04.30.08 SR/TH Printed in U.S.A.




TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59

DECALS
1
11 2
4 6
/
10 9 8 12
\ ~— 7
* \ |
5 — = Col0 \
)
A —— - —
14
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 186163 Decal, Hood RH 11 411630 Decal, Replacement
2 186164 Decal, Hood LH 12 408948 Decal, Fender SD LH
3 408795 Decal, Side Panel 13 172743 Decal, Steering Wheel
4 172740 Decal, Fender 14 160396 Decal, Mower Schematic
5 408834 Decal, Eng H.P. -- 400981X428 Pad, Footrest Control
6 411658 Decal, Fender Operator's -- 166960 Decal, Bypass
7 411174 Decal, Lower Dash - - 193226X428 Pad, Footrest, LH
8 170563 Decal, Warning -- 417217 Manual, Operator's (Eng/French)
9 145005 Decal, Battery Dnge/Poi -- 419202 Manual, Parts (Eng/French)
10 408949 Decal, Fender SD RH
WHEELS AND TIRES KEY  PART
NO. NO. DESCRIPTION
1 59192 Cap, Valve, Tire
2 65139 Stem, Valve
3 106732X421  Rim Assembly, Front
4 59904 Tube, Front
5 106222X Tire, Front
6 278H Fitting, Grease
7 9040H Bearing, Flange
8 104757X421  Cap, Axle (Front Wheel Only)
8 9 106268X Tire, Rear 18 x 9.5-8 Turf Saver
-- 420531 Tire, Rear 18 x 9.5-8 Turf Saver LT
10 71524 Tube, Rear
11 106108X421  Rim Assembly, Rear
-- 144334 Sealant, Tire (10 oz. Tube)

wheel_art_1-vgt

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59

SCHEMATIC
SCH11
+ -
o1 1]1o
BATTERY
, _SOLENOID - STARTER
RED .°. ‘ ‘ RED ‘ . :
AMMETER FUSE | \ BLACK
(OPTIONAL) -
| |
WHITE b-m - - == J WHITE
777777 | T I
JEN ﬁzfﬁ
D O | Oi—
—O 1 O ; ATTACHAMENT CLUTCH
‘ w i o
b N
CLUTCH/BRAKE GRAY
(PEDALUP) | | __ _ - ------—---—-——C
| |
BLAGK | REVERSE SWITCH }
| (NOT IN REVERSE) ‘
BLACK : :
T | |
BLACK L |
A2 BLACK I
D N 2 Y4 BLACK < hd SEAT SWITCH !
13 BLACK (NOT OCCUPIED) !
. U\ BLACK L ~ |
4(?1_ :
~8 |
1 |
| JUNCTION 1
ICONNECTOR [ "X~ 77~ [~
E : Moo
E | SHORTING |
NOTE 3 | CHASSIS CONNECTOR |
YOUR TRACTOR IS 1 HARNESS L _____ |
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.
THE LIGHTS ARE NOT o :
CONNECTED TO THE () 'GNITION O SPARK
BATTERY, BUT HAVE THEIR UNIT (g'-PLIJ_%% Sg':"\l.
BECAUSE OF THIS, THE (OPTIONAL)
BRIGHTNESS OF THE LIGHTS HOUR O BLACK
WILL CHANGE WITH ENGINE METER
SPEED. AT IDLE THE LIGHTS |8
WILL DIM. AS THE ENGINE IS |=
SPEEDED UP, THE LIGHTS POWER OUTLET
WILL BECOME THEIR (OPTIONAL)
BRIGHTEST.
FUEL SHUT-OFF
SOLENOID gm}?’GEI)’E‘?G@S gGSOTOEF’EAP?/IUTPUT (zgr}//%gﬁuécsvls%% BD?g%CR)ZNECTED)
(IF SO EQUIPPED)
. RED : 1 ’
””””””” LIGHTING SYSTEM OUTPUT | |
! Q/ 5 AMP AC @ 3600 RPM D|ODE ; ALTERNATOR .
3 O ! ORANGE = J‘
L HGHT SWITCH | 14 VOLTS AC MIN. @ 3600 RPM (LIGHTS OFF)
BROWN * BLACK
HEADLIGHTS 4
IGNITION SWITCH [—
POSITION | CIRCUIT ~ “MAKE” 03 O
oOFF  TMiGiAt WIRING INSULATED CLIPS —@—
ovovermoel BeAT o G NOTE: IF WIRING INSULATED ~ NON-REMOVABLE
CLIPS WERE REMOVED FOR CONNECTIONS
RUN B+A1 L+A2 D, O SERVICING OF UNIT, THEY
START |B+S+A1 SHOULD BE RE-INSTALLED TO O
= PROPERLY SECURE YOUR REMOVABLE
CHASSIS HARNESS DASH HARNESS WIRING. CONNECTIONS
CONNECTOR CONNECTOR
(MATING SIDE) (MATING SIDE)

3



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59

ELECTRICAL

T04S

With 12V Outlet Option
With Service Minder Option




TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
ELECTRICAL

KEY PART

NO. NO. DESCRIPTION

1 163465 Battery

2 74760412 Bolt Hex Head 1/4-20 x 3/4

8 193228 Box Battery

16 176138 Switch Interlock Push-In

21 183759 Harness Socket Light w/4152J
22 4152 Bulb Light

25 401662 Cable Starter

26 175158 Fuse

27 73510400 Nut Keps Hex 1/4-20 unc

28 198885 Cable, Ground

29 401545 Switch, Seat

30 193350 Switch, Ignition

33 411935 Key/Chain

34 110712X Switch Light/Reset

40 401098 Harness Ignition Dash

41 17720408 Screw Thd Cut 1/4-20 x 1/2
42 131563 Cover, Terminal

43 192507 Solenoid

46 401763 Gauge SRVCMNDR HRMTR
55 17060512 Screw Thdrol 5/16-18 x 3/4 TYTT
71 400449 Harness Ignition

79 175242 Socket Asm Bulb Twistlock
87 197802 Switch Interlock Clutch Cable
90 400725 Cover Terminal Battery

141 416977 Kit T2 ROS

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
CHASSIS

Chassis-tex_elite-sv pro_9



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59

CHASSIS

KEY PART

NO.

287

NO.

194263
199647X428
183393X428
183834X599
183828
183835X599
17060512
414879X428
17490508
416358
184921
193224X428
189350
407807
194329
17000612
142432
193243
400776
195227
194260
193102X428
193057
74780520
183829X428
73900500
414581
409167
183833
183832
195161
170165
406129
73930500
17600406

DESCRIPTION

Drawbar

Dash

Hood

Lens Grille LH

Grille (Included Key #'s 15, 25,191)
Lens Grille RH

Screw 5/16-18 x 3/4

Fender

Screw THDROL 5/16-18 x 1/2
Screw #10 x 0.750 BOS Thread
Bumper Hood

Cupholder

Duct Heat Hood

Bracket Pivot

Shield Browning/Debris

Screw Hexwsh Thdrol 3/8-16 x 3/4
Screw Hex Wsh Hi-Lo 1/4 x 1/2 unc
Crossmember

Screw 10-24 x 5/8 Wshd Qdrx
Bushing Steering

Chassis

Bushing Mtg. Fender Crgo.

Dash Lower

Bolt Fin Hex 5/16-18 x 1-1/4
Insert Grille

Nut Lock Hex Flange 5/16-18
Console Asm. Deck Lift

Rod Pivot Chassis

Bezel RH

Bezel LH

Stud Fastener

Bolt Shoulder 5/16-18

Spacer Fender

Nut Center Lock 5/16-18 unc
Screw Hex Washead 1/4-20 x 3/8

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



/
/
/
/
ro

TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59

DRIVE

N
1
/

7
~ 7
/B’/\/ -
-\n® )
Voaws
/
/

37

N

| 2. r2

_T2_pedal

drive-tex_T2



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59

DRIVE

KEY PART
NO. NO.

1 410043

2 123583X
15 19131316
17 197296
26 199679
29 408391
33 12000001
35 197722
37 121749X
42  8883R
49 72110614
50 194327
51 73900600
52 194326
56 125907
64 197865
73 74490544
80 408393
92 74760520
99 408418

114 73800500
116 73900500
121 175611
122 72010520
125 17000512
153 4497H
159 76020412
160 169484
161 105709X

DESCRIPTION

Transaxle, Hydro T2

(Order Parts from Transaxle
Manufacturer)

Key

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Spring Return Cruise

Rod, Brake

Ring E

Rod, Brake, Park

Washer 25/32 x 1-1/4 x 16 Ga.
Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove 910" Offset
V-Belt, Drive

Shaft Asm. Pedal Brake Control
Bolt 5/16-18 Gr. 5

Strap Torque

Bolt Fin Hex 5/16-18 unc x 1.25
Rod Asm Bypass Spring

Nut Lock 5/16-18 unc

Nut Lock Hex Flange 5/16-18
Bracket Strap Torque

Bolt 5/16-18 x 2.50

Screw 5/16-18 x 3/4

Retainer Spring

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

KEY PART

NO.

162
163
166
167
170
171
183
184
185
186
187
188
189
190
205
206
207
208
209
210
211
213
214
215
221
222
231

NO.

408784
413322
197290
405257
413430
72110622
156972
198403X505
72110620
194321
19133210
194323
194317
194318
121748X
197867
197868
197869
400769
400980
120183X
400799 x428
197302 x428
197301 x428
403187
79212010
407287

DESCRIPTION

Adapter Transaxle

Rod Pedal Control

Nut Push .625

Latch Brake Parking

Keeper Belt Centerspan

Bolt

Spacer Axle

Handle Parking Brake

Bolt

Spacer Retainer

Washer

Link Clutch Ground Drive
Bellcrank Ground Drive
Keeper Bellcrank Ground Drive
Washer 25/32 x 1-5/8 x 16 Ga.
Bracket Mount Latch Cruise
Latch Control Cruise

Gear Sector Control Cruise
Rod Control Cruise

Rockr Asm. Pdeal Control
Bearing Nylon

Knob control Cruise

Pad Pedal Forward

Pad Pedal Reverse

Retainer Spring Clip Handle
Washer 21/32 x 1-1/4 10 Ga.
Idler V-Groove 1.688

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
STEERING ASSEMBLY

Steering-tex_LEGND2_8

10



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
STEERING ASSEMBLY

KEY PART

NO. NO. DESCRIPTION

1 186093X428 Wheel, Steering

2 184706 Axle Asm., Front

4 403087 Spindle Asm., LH

5 403088 Spindle Asm., RH

6 6266H Bearing, Race Thrust Harden
7 121748X Washer 25/32 x 1-5/8 x 16 Ga.
8 12000029 Ring, Clip #T5304-75

9 121232X Cap, Spindle

13 121749X Washer 25/32 x 1-1/4 x 16 Ga.

14 10040600 Washer, Lock Hvy Hicl Spr 3/8
15 73540600 Nut, Crown Lock 3/8-24 unf

16 408219 Shaft Steering

19 194729 Plate Steering

20 199743X428 Boot, Steering

21 186737 Adapter, Wheel Steering
22 194845 Bushing, Strg. Blk

26  186095X428 Insert, Wheel Steering

28 17000612 Screw 3/8-16 x 3/4

35 194732 Gear, Sector Plate

45 19183812 Washer 9/16 ID x 2-3/8 x 12 Ga.
50 73900600 Nut Lock 3/8-16 unc

51 73940800 Nut Hex Jam Toplock 1/2-20 unf

53 188967 Washer Hardened .793 x 1.637 x .060
54 74760636 Bolt Hex 3/8-16 unc x 2-1/4

55 414736 Spacer Brace Axle

57 407465 Bracket Upstop

58 194747 Bolt Shoulder Sector Pivot CFM
59 194748 Washer Thrust Sector Steering
60 73971000 Nut Flange Lock 5/8-11

61 194740 Draglink, LH

62 194741 Draglink, RH

63 17000512 Screw 5/16-18 x 3/4

64 199849 Retainer Clip Spring Steering

65 194734 Brace Axle Front

66 71020748 Bolt Hex Fghd 7/16-14 x 3 Serr
67 194737 Bushing PM Front Axle

68 73900700 Nut Lock Flange 7/16-14 Gr. 5
69 199162 Washer 1.5 x .505 x .118

70 196197 Bracket Deck Susp. Front

78 57079 Washer Thrust .515 x .750 x .033

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

11



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
ENGINE

OPTIONAL EQUIPMENT

Spark Arrester )
engine-bs-1cyl-tex_2

12



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
ENGINE

KEY PART

NO. NO. DESCRIPTION

1 - Engine B&S Model No. 31P677
2 137352 Muffler

9 194319 Keeper Belt Engine

12 405140 Pulley Engine

15 407489 Tank Fuel

18 197725 Cap Asm

20 176636X421  Control Throttle

21 416358 Screw #10 x 0.750 BOS Thread
28 401137 Fuel Line

29 137180 Spark Arrester Kit

37  123487X Clamp Hose

42 10040700 Washer Lock 7/16
45 73510400 Nut Keps Hex 1/4-20 unc

69 165291 Gasket

79 192334 Screw Socket HD 5/16-18 x .75
81 148456 Tube Drain Qil Easy

82 181654 Plug Drain Oil

84 17060620 Screw 3/8-16 x 1-1/4

85 173937 Bolt 7/16-20 x 4 x Gr. 5-1.5

90 17000616 Screw 3/8-16 x 1
96 19091416 Washer 9/32 x 7/8 x 16 Ga.
97 17670412 Screw 1/4-20 x 3/4

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

For engine service and replacement parts, call the toll free

number for your engine manufacturer listed below:

Briggs & Stratton 1-800-233-3723

ENGINE POWER RATING INFORMATION

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive Engi-
neers) code J11940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002-5). Actual gross engine power will be lower and is affected by,
among other things, ambient operating conditions and engine-to-engine variability. Given both the wide array of prod-
ucts on which engines are placed and the variety of environmental issues applicable to operating the equipment, the
gas engine will not develop the rated gross power when used in a given piece of power equipment (actual “on-site” or
net horsepower). This difference is due to a variety of factors including, but not limited to, accessories (air cleaner, ex-
haust, charging, cooling, carburetor, fuel pump, etc.), application limitations, ambient operating conditions (temperature,
humidity, altitude), and engine-to-engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton
may substitute an engine of higher rated power for this Series engine.

13



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
MOWER DECK

46_tex_It_pred_14_r1




TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
MOWER DECK

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 405050X421  Mower Housing 60 199471 Arm Brake Mower

2 405506 Cover Mandrel LH 63 199478 Arm Brake Mower

3 405507 Cover Mandrel RH 64 405139 Linkage Brake

6 195186 Arm Suspension 67 198398X421 Handle, Clutch Cable

7 416358 Screw #10 x 0.750 BOS Thread 68 405143 V-Belt

8 193003 Bolt/Washer Asm 7/16-20 unf 69 72140505 Bolt

11 405380 Blade Mower 70 199779 Clutch Asm. Manual

13 192872 Shaft Assembly, Mandrel 113 17000510 Screw 5/16-18

14 187281 Housing, Mandrel 116 4898H Bolt, Shoulder

15  110485X Bearing, Ball, Mandrel 117 188606 Wheel, Gauge

19 196539 Bolt, Shoulder 118 73930600 Nut, Crownlock 3/8-1

21 73680500 Nut 119 19121414 Washer 13/32 x 7/8 x 14 Ga.
23 192557 Bracket, Deflector 122 197258 Keeper Belt Eng. LH

24  105304X Cap, Sleeve 123 197259 Keeper Belt Eng. RH

25 197026 Spring, Torsion, Deflector 144 199204 Keeper Belt

26 110452X Nut, Push 145 193197 Pulley Idler Primary

27 405357 Shield, Deflector 147 401872 Spring Return

29 131491 Rod, Hinge 152 408714 Cable Clutch Manual w/Spr.

30 173984 Screw Thdrol Rolling Wsh Hd 188 195161 Stud Fastener

31 187690 Washer, Spacer 189 73900500 Nut Lock Hex Flange

32 197473 Pulley, Mandrel 195 17000612 Screw 3/8-16 x 3/4

33 400234 Nut, Toplock, Flanged 197 19131312 Washer 13/32 x 13/16 x 12 Ga.
34 72110612 Bolt Carr Sh. 3/8-16 x 1-1/2 Gr. 5 198 403149 Baffle Center Front

36 197379 Pulley, Idler 199 403150 Baffle Front RH

37 19131316 Washer 13/32 x 13/16 x 16 Ga. 200 413524 Washer 13/32 x 1 x 1/2 11 Ga.
38 199189 Keeper Belt LH Mandrel 208 17670608 Screw Thdrol 3/8-16 x 1/2

40 73900600 Nut, Lock Flg. 3/8-16 unc 240 74520636 Bolt Fin Hex 3/8-16 x 2-1/4 Gr. 5
42 198410 Spring Torsion Brake - 192870 Mandrel Assembly (Includes

43 197256 Spring Torsion Retainer housing, shaft assembly, and bea-
46 137729 Screw ring only - pulley/nut/washer and
47 197250 Bracket Clutch Cable blade bolt/washers not included)
55 197249 Arm, Idler -- 411232 Replacement Mower, Complete
56 199092 Spacer, Retainer

57 17000616 Screw Hexwsh Thd 3/8-16 x 1 . i ; ; ; i

59 141043 Guard, Tuv Idler (94) NOTE: ﬁliln(é?]rrlpggzn:n(rj%mensmns given in U.S. inches

15



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
SEAT ASSEMBLY

seat-tex_6.5SL_2

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 406623 Seat 37 73800500 Nut, Lock 5/16-18 unc

2 180166 Bracket Pivot Fender 40 197661 Handle Slide Seat

3 140675 Strap, Asm Fender 41 198200 Spring Latch Seat

6 73800600 Nut, Lock w/Ins. 3/8-16 unc 43 74760612 Bolt Fin Hex 3/8-16 unc x 3/4

7 124181X Spring, Seat Cprsn 44 19133812 Washer 13/32 x 2-3/8 x 12 Ga.

8 171877 Bolt 5/16-18 unc x 3/4 w/Sems

10 196977 Pan, Seat NOTE: All component dimensions given in U.S. inches
21 171852 Bolt, Shoulder 5/16-18 1inch = 25.4 mm

16



TRACTOR - MODEL NO. PB195H46YT (96042005901), PRODUCT NO. 960 42 00-59
MOWER LIFT

KEY PART

NO. NO.

2 195223

3 195231

7 196492X421
10 196314

87 194209

88 410710

89 19191912
90 194208

DESCRIPTION

Shaft Asm., Lift

Lever Asm., Lift RH

Grip, Lever

Spring Torsion

Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

Pin Cotter 5/16 Bow Tie Lock

17

!
F:Q:\‘
KEY PART
NO. NO.
91 195181
97 17000612
98 195270

100 73930600

DESCRIPTION

Link Asm. Lift Rear

Screw 3/8-16 x .75 Smgml Tap/R.Z
Link Lift Susp. Front Mower

Nut Centerlock 3/8-16 unc

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



PoulanPRO



Olduvjnod



Ll

wuw ‘Gz = 9onod |-- 'N-'3 seonod us saguuop 91/S enpus} 9j|idnoy 802v6L 06
JU0S Juesodwod ap suoisuawip s8| seino] :anbieway 8||spuoy cL6L6L6L 68
anusjal 8p L0Ssay OLLOLY 88
91/, @npua} 9|jidnon 602v6| /8
2INn.1I8s 8p X|ou g| Jl8us)d 0090€6€L 00} uolisio] 8p Hossay 71€96} Ok
abens| ep pioooey 0/256F 86 JaIng| np ogjpuUeD 99UBIod L 2vX26196 L
G/ X 9L-8/€ SIA ¢ 190004} .6 'a O abens| op 8iqie,| 8p s|quiesuT L€2CS6} €
abens| ap pioooey 181S6} 16 8lqJie | 8p s|quiesug €2cS6| c
NOILdIHOS3da 303ld 434 NOILdIHOS3a 303ld 43d
3a 3a ia 3a
ON 'ON ON 'ON
o
T
i l. \1111\
) i b T 9 xerH|
P |~ ~ime
’ \‘ ‘\ \~\! ' S~ \;\ ‘\ii\
- |
i ‘.

3SN3IANOL 3a IDVAIT
65-00 2 096 LINAOYd 3a "ON ‘(L0650021096) LA9YHS619d 3T3IAON 3A 'ON - HNILOVHL



ww t‘Gg = aonod |-- ‘N-'3 saonod us saguuop
1U0S Juesodwod ap suoisuawip s8] saino] :anbieway

BN 2| X 8/€-¢ X 2E/E | dllopuoy
/€ X oun 91-g/¢ uojnog
uoisseidwod ap HossaY

uopiny
oun g1-91/g uied Noio3

NOILdIHOS3a

cl8eel6l 144
¢l909.v. 197

00c861 84
199261 oY
00s008¢€L L€
303ld 434
3a 3a

ON 'ON

9l

81-91/G Jusws|neds e uojnog

abais np apann)

S p/€ X oun g1-91/G uojnog

abals np uoissaldwod ap Hossay
oun 9-8/¢ Uesul 98AR H UlaJ) N0Jog
a|le,| &p 8|quissus,| 8p ayoeRY

1ond ap poddng

abalg

NOILdIHOS3a

412 WA
1/6961
L/81/1
XI8lvel
009008€.
G/90v 1
991081
€29907

3031d
aa
ON

2 1SG'9 xel-less

O ww

L

N o

200K ~cqmo

393IS NA IT9N3ISN3
65-00 2 096 LINAOHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3A 'ON - HNILOVHL



ww ‘g = 8onod |-- 'nN-"3 seonod us sesuuop
oS Juesodwod ap suoisuswip S| saIN0| :anbieway

Jerg|dwo) ‘uswad

-ejdwal ap uozeb e asnapuo] e
(njout

sed au 9||9puo4/uojnog ‘awe| 18
3||opuoJ/noog/alnod - Jusws|nas
Jalred 18 ‘aque sjquiasus ‘Ia1110q
1NJoU]) ULpUBW NP 9|quIdsu]

S 1D ¥/1-¢ X 91-8/¢ uojnog

Z/L X 91-8/€ SIN

Br LL2/L X L XZg/EL 8l[spuoy
‘6’0 JUBAS( 9| 8IpUOU0D
JUBABP Np NaljiW 8] 8IpUOU0D
er gL X 91/l X gg/e ollepuoy
¥/€ X 91-8/€ SIN

XI0U 8p 8in4las ap LU0S ap aplg
Jlowia4 9| J8Ino|n

yossal

oaneabeheiquig planuep a)ia|qeD
inojay 9| Jipuog

[edioundainod ap uoisus}ap aljnod
uaipJeb ap ainuiv)

"£)'0) JNdJOW NP 8104IN02-3pINK)
'Q’D Jnadjow np 8101IN02-apIng)
e v X 8/L X 2g/Et 8llepuoy
1-8/€ 8InlIas e| Jauuoinoy ‘XIoN
abner g| ‘enol e

swsneds e ‘uojnog

81-91/G SIA

[Bnuepy "wsy Jisies

uojnog

aInuIeD-A

abeAeiquwe,q

apuewWWO) 8 9|qe) 9| ‘@aubiod
ual| ap ulei4

NOILdIHOS3a

[A%A%%

0/8¢61}
9€90¢av.
8090.9.1
144519134
0S1e0v
6v1E0¥
clelel6l
219000+
005006€.
191G61

V1.80¥%
c/810v%
L61E61
0266}
69c/61
8Gc/61
viviclel
0090€6€.
909881
H868Y
015000}
6,66}
S0S0vics
Ev160¥

L2 X86E86}
6€150¥

‘ON

ove

‘ON

ldvd A3M

Sl

ulal4 ap uozeb e 8sSnapuo] | Jawly
ulai 8p 9MO|\ Jawly

(¥6) J8Ip| ANL ‘eplen

L X91-8/€ SIA

anuajal ap ‘leneds snid

uoIsua] ap al|nod e| ‘selq a7
abeAeiquia,q epuewwo) aq

a|qe) 9| sesayjualed aius ams
SIA

Jl019148 Np UOISIO} Bp LOSSaY

SulaJ} SOp UOISIO0} 8p L0SSaYy

oun 9|-g/g noiog

6’0 ULpUBW NP 8104IN0-8pINK)
BD 91 X 9L/EL X gE/EL 8lI8pUOY
uoisua} ap aljnod

G 19 g/L-1 X 91-8/€ "ys MeQ uojnog
noJo3

ulpuep ‘ennod e

[enreds snid ‘e|japuol e

a|noy SIA ap |0JpyL

puoy) 9| ‘e|bull} e

InajosaQ 9| ‘uondslold e

uoJod ulBI4

Inajos|yo@ 9| ‘uoisiol el ‘sdwaiund a7
ayouel e| ‘enenbsed e

Ina1d9|}eQ 9| ‘19y20.9 a7

noio3

uojnoq 8| Jessopul

ulpuel ‘ejeg e| ‘usiurew a7
uupuel ‘uswabol a7

ulpuely ‘aigie,p 99|quuasssy,

awre| ap uozeb e asnapuo|
JUNQZ-91// 8]|19PU0I/a||INCIIBA BP WSY
0SL'0 X OL# SIA

uoisuadsng e| Jawy

‘5’0 ULpUR JLIANOD

‘a’D ULpUEB JLUANOD

uozef e asnapuo} ap JuswaboT

NOILdIHOS3a

8/.v661 €9
LLV661 09
€0yl 69
9190004  ZS
¢6066F 99
6vcl6L  G9
0Scl6F Ly
6cL.E81L  9v
96¢/6L &b
0l¥861 ¢c¥
009006€L  OF
681661  8€
gleLelelr g
6.£/61  9€
cl90tleL  ¥€
¥€200y €€
€.v/61 ¢
069/81 L€
¥86€LL  0€
I6viEL 62
LGEG0Y /¢
XeSvolLl  9¢
9¢046F  SG¢
X¥0€S0L  v¢
/GG¢6L  €¢
00S089¢€. ¥4
669961 6}
XG8v0LE Gl
182481 ¥l
c¢l8¢6l €l
08€50Y L
€00€6} 8
8SE9LY A
981661 9
20950 €
909450y 4
L2 X0S0S0Y H
‘'ON 'ON
ldvd A3M

3SN3ANOL 3a H31HVI
65-00 2 096 LINAOHd 3d "ON ‘(L06500217096) LA9YHS619d ITIAON 3d 'ON - HNILOVHL



vi

Ly L paud Ty xe) of

3SN3ANOL 3a H31HVI
65-00 2 096 LINAOHd 3d "ON ‘(L06500217096) LA9YHS619d ITIAON 3d 'ON - HNILOVHL



€l

ww ‘Gz = 99nod |-- 'N-"3 saonod us saguuop
Juos wesodwod ap suolsuswip s9| seIno| :anbieway

€60° X 0SL° X G1G" @9Inq 8||]opuoy 6,0.S 8.
auwlo}-ale|ld 8 uog1eBu0|OJc| 9 ueAy 1JOddnS 161961 0L
811 XG0S X G'| 9||epuoy 29166L 69

G U9 ¥1-91/219]|00 B Uldl) N0IOT 00,006€. 89
a|Ino@ LELV6L 19

118S € X ¥1-91/2 uojnog 8v/020+. 99
8sl0j2/1u3,Q Uo||IsIol) 8Q exy veLv6lL  S9
anuajal ap Jal||0D 67866+ 79

¥/€ X 81-91/G SIA 216000 €9

"@°D uonoalip ap alleg Lwiv6L 29

"5’ uonoBIIp 8p alleq oviv6lL 19

L 1-8/G N0103 0001/6€L 09

8||lspuoy 8v.v6lL 65

uojnog Lv/¥6L 8§

uoddng S9v/0v /S

8sl0j8/luz,g uo||Isiol) 8Q exy 9ELVLy  SS
¥/1-g X oun 91-g/¢ H uojnog 9€909/v.  ¥S
090" X ZE9'L X €6/ @||opucy 196881 €S

jun 0g-g/1 noJo3 0080¥6E.L 1S

oun 91-g/g uIdJ} N0 009006S.  0S

"er g1 X 8/e-g x dl 91/6 8l|epuoy 2188161  Gb
slusp Jnejoes 2elv6L  SE

¥/€ X 91-8/€ SIA 21900041 8¢
uoivalIp 8p JuejoA np neadeyd ap Uasul  8Z¥XS6098 9¢

uonoauIp 8p 8||inog Sy8v6lL 22
uono8IIp 8p JUjoA Np Ineleidepy €198 12
uonoalIp ep uonesiemu]  8ZYXer.661L 02
anbe|d ap aiquy 62.v61 61
uono8IIp 8p Iy 612807 9l
jun $g-g/€ uraly noo3 0090¥SE. Gl
8/¢ 8||opuoy 0090¥00} ¥
“Br 91 X ¥/L-1 X 2g/S2 9llopuoy X6v.12L €l
8yoo.q ap neadey) Xzez el 6
G/-¥0ES1,U dijo 8jjopuoy 6200002 + 8
“Br 91 X 8/S-1 X gg/S2 9llopuoy NCIZARAL .
104np 83ing op Jsljed H9929 9
"D 8yoo.q e| op s|quesug YrLv6L S
50D 8Yo0.q €| op s|quiesu] 880€0Y v
naiss3 90.181 2
uonoslIp ep UBjoA  8Z¥XEB098 1 !
NOILdIHOS3dad 303ld 434
3d 3d
ON 'ON

NOILO3HIA V1 3a 379IN3SN3
65-00 2 096 LINAOYHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3d 'ON - HNILOVHL



cl

8 ¢aND3IT xel-buneeis

NOILO34IA v 3a 379N3SN3
65-00 2~ 096 LINAOYHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3d 'ON - HNILOVHL



L

"u018||IN84 dp Jnadjow 82 Jnod anjeAs Jioanod 1ney snid

ap Jnajow un Janyisqgns nad uoneis Ry sbbug ‘euoeded 18 uoieoLIgE) BP SUOIENWI| SBP UOSIe U INdlow ap alljIgeleA
B|-e-Inajow 9| 18 ‘(epnuye,| ‘aupiwny,| ‘ainjeiadwal g|) sejueique uoieiado,p suoipuod so| ‘uonedldde,p suoneywi|
s3] ‘(*019 ‘eingJed ap adwod | UnajeingJed 9| ‘Juawassiploljal 9| J4ebieyd ‘uswaddeyds,| Uie,p Jnakoysu ) salios
-S999® S9| ‘e 9jwl| Sed S[ew ‘Njoul SINSjo.} 9P JUSWIHOSSE dun,p UOSIe) Ud 1S8 adualayip 8190 "(8nau no « ade|d uns
» ‘9|qellon aouessind e|) Jioanod ap juswadinbg,p suuop neadlow un suep asijiin puenb anjeAd asso.b ap Jioanod 9|
sed eladdojanap au zeb ap Jnajow 9| ‘wswadinbg,| ap uonelado,| e se|qedldde senbibojoos saws|qold ap S19ueA el 19
9oe|d 158 sinajow sjanbsa) Ins synpoud ap abie| nes|ge} 8] Xxnap s8] suuo INdJ0W 8p dl|IJelBA B[-B-INdjow J) 18 Sjue
-lqwe uolesodo,p SUOIHPUOD SB| ‘SaSOYd saline ajua ‘Jed 9108k 1S9 18 seq sn|d BJas niq Jnajow ap JioAnod ajgelon
97 '(G-200g UOISINSY B|) 66 L JVS B 1UBWaWIOoU0D 99611100 919 € 18 8Nnuslqo 919 B JUBWSSSE|d 9P UoIINJ9Xd,| 19
‘(81Npa201d ®B| JUBN|BAT UOISIO] 8P JUSWIOI\ 8] ¥ NSO\ 8p JI0ANOd 118d 3|) Ov6 | L[ 8p02 8| (sinajowolny sinajusbul.p
9191008 B|) JvS k 919nbijo Juswow.ou0d 1S9 S|anpIAlpul zeb ap Jnajow ap sajgpow Ss9| Jnod Juenjeas nig J1oAnod a7

Inajow ap JI0ANOd ap JUBWASSE|D 9P UOKeW.IoU| ]

€2.£-€£2-008- | uonens g sbbug

:SN0OSSaP-I10 9JoWNuUd

Jnajow ap juedlqe} a410A Jnod 8iql auoydalel 8p oJawnu )
Zawe|dal ‘Inajow ap abueyodal ap 18 99IAI8S ap sa9a1d sap Jnod
‘ww $‘Gg = 9onod |— ‘-3 seonod us sedu

-uop 1u0s Juesodwod ap SUCISUBWIP S8| S8IN0] :INOHVINIH

¥/€ X 02-¥/} SIA (A8 0VA VA I
"er 91 X 8// X 2€/6 8lI8puoy 9116061 96
I X91-8/€ SIA 9190004L 06

G'1-G IO X ¥ X 0g-91/L uojnog LE6ELL S8
v/1-1 X 91-8/€ SIA 02909041  ¥8

9InH.q #Buepin ap uoyonog ¥GS918L  ¢8
a|iny,p abuepiA ap agny 9Gv8vl I8

G/ X 81-9}/G AH 18X00S SIA vE€EC6l 61
injuiey 162991 69

oun 0g-v/} H notog 00¥0LSE.  GP
91// uialy 8||spuoy 00£0¥00} 2v
neAn) ep abe.iss ap spug X/8v€2L L€

so|[eoung - ased ap nap 08L.EL 62

80U8SS8,p 8)INPUOY LELIOY 82

0S2°0 X OL# H SIA 8G9l |12

zeb sep spuewWO) |2HFX9€99.1 02

neadey) Gzl/6L  8I

90UB8SS® P IIOAIBS9Y 687v.0Y Gl

alnod ovisor 2t

Jnajow np alo4iNod ep!nﬁ B| 9p s|quiasug 6LEVB L 6
XNnaus|is 2selel 2

1/9d € o|opow 8p 'ON-S®g N8Oy - ----- !
NOILdIHOS3a 3031d d3H

3a 3a

ON 'ON

d4N310N
65-00 2 096 LINAOHd 3d "ON ‘(L06500217096) LA9YHS619d ITIAON 3d 'ON - HNILOVHL



ol

S3T130NILI-VHVd
dILVLINOV4d LN3NdIND3T

Ao |-sg-auibus

g Xok|

dN3LON

65-00 2 096 LINAOHd 3a "ON ‘(L06500217096) LA9YHS619d 3TIAON 3A 'ON - HNILOVHL



ww ‘Gz = 9onod |-- 'N-"3 saonod us saguuop
1U0Ss 1uesodwod ap suolisuswip s3] se1no] :anbieway

889’ | 99|dUUB) INBPUB}-19eD)

Br Ok /11 X 2€E/Le allspuoy
sdwaiuud

9p suoquioJ} ap anusjal ap asubiod
9leJjuod ajepad

JUBAR US 9jepad

aJa1s101D) 8 dpuUBWIWOD 8 uoINog
uojAu ap Jaljed

alepad ap apuewwWon

ebiL

9]uap INd108s

1onboT

uoddng

"er 9} X 8/G-1 X gg/Ge 9llepuoy
apJen) 9 Jaloueeg 8 |0S Ny SpUBWIWOD
9pNood JaINaT]

abeAeiquia p piodoey

3||opuoy

anuajal ap YossaY

uojnog

Juswauuonels ap uialy ap aaublod
anpus} as1018Jjug

uojnog

81041N02-9pINY)

10nbo7

629" N0J2Y,| Zassnod

alepad aq a|bulil apuewwod aq

NOILdIHOS3d

/8¢/0v L€¢
0lOcle6L ¢cc
/81E0v |2c
8cvX L0EL6L Sle
8cvX c0E€L6L Vlc
8crX 66L007r €lc
Xe8LOCH Lle
086007 Olc
69.00% 60¢
698161 80¢
898/61 L0¢
/98261 90¢
X8vLlclk S0C
8LEV6L 061}
LIEY6L 681
€cevel 881
olcectelr /81
leev6l 981
0c90LlcL G8I
G0SXe0or86L  ¥81
cl69SL €8l
cc0LlcL LI
oerely  0LL
PASTA(0) ZRWAC]
062.6F 991}
cceely €91
3031d d3d

3a  3a

ON 'ON

uolssiwsuel; ap Inajeldepy ¥8/80% 29I
abeAeiquia p [oddel ep Lossay X60.S0L 19l
anusjal 8p Ja1|j0D ¥8¥691 09}
/€ X 8/} @npus} 9|jldnon Z1¥0209. 651
J10j941y.Q Hossay H.i6vv €SI
P/€ X 81-91/G SIA ¢ls000LL Sclt
0S°2 X 81-91/G uojnog 0c¢S0L0cL cclh
81011n0),p 8|dno) ap yoddng LL9GZL  I12L
81-91/G H uldly noioy 00so06eL 9tk
oun g1-91/G utelj noio5 00S008€L Vi
uoneAusp op ebi] 81¥80r 66
G2l Xoun g1-91/G uojnog 02S09.7. c6
al041n0) 8 9|dnon £6€801 08
G 1e) 81-91/G uojnog rS0677.L 157
2lqJe | 8p s|quissuy G98/61} 9
aleplozadel; 8104N0D 106821  9S
Jnspusi-igien 9cev6 | cS
91-8/€ uiali noox 009006€L 1S
Inapusj-19jeb np aijnogd /2EV61 0s
uojnog 7190t 1I2L 61
alepad e| ap ainpaAno) 4esss ev
Bl 9L X ¥/1-1 X 2E/Ge ollspuoy X6vLich JAS
Juswiauuonels ap utel) np abi ccll6l Geg
3 ue enbeg 1000002} €€
uteyy np b1 16£80Y 62
[oddes ep Hossay 6/9661 92
Hossay 96¢.6} LI
Br 9L X 91/E€L X 2E/EL dl|opuoy olelelel St
310 XEBSEC c
(uoissiwsuel e| Np JuedLge}
np ayns Jed s8291d s8] Zapuewwo))
21 uoissiwsuel|
8@ enbineipAy a1biou3.q asseUA £v00 1 !
NOILdIHOS3a 303ld d3d
3a aa
ON 'ON
INJNNIVHLINT

65-00 2 096 LINAOYHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3d 'ON - HNILOVHL



d™g1 ~x81-aAlp

gl g 1epa

IN3INNIVHLNI

65-00 2~ 096 LINAOYHd 3A "ON ‘(L06500217096) LA9YHS619d 3TIAON 3A 'ON - HNILOVHL

Ny



ww ‘g = 8onod |-- ‘nN-"3 seonod us sesuuop
oS Juesodwod ap suoisuswip s9| saIN0| :anbieway

8/€ X 02-¥/I SIA

oUN g1-91/G XIOU 8P 841Udd Bp 8Inilas a(
[eneds snjd sooyo-aled

81-91/G uojnog

uolnon) e ayoeny

5D nessig

‘a’D nessig

poY 8Q 10AId 8 sIsseyD
8|0SU0) 8 dW.0}-81e|d 8 IN9SUBISY,( 99|qUIaSSY
81-91/g noio3,g 8inues 8Q 8bg|iuog eq epug
i [ 87 zaiasu|
¥/L-1 X 81-91/G H uojnog
essieqe,s 1011 o7

8||inog

sIssgyd

a[|Inoq aQ uonoalq

8/G X ¥2-01 SIA

Joquiawssoi)

oun g/L X /1 H SIA

/€ X 91-8/€ SIA

SlQg9p 8p J8lonog

asayjualed aq 10Ald

unpuo) a8 Jnajey) e| oq 1oden
asse] ag voddng

Joing 8 10den

0S2°0 X OL# SIA

2/L X 81-91/S SIA

Inassiuowy

v/ X 81-91/G SIA

|UD 8Q 8yoIp urey ‘41o8lqo
(L6L'G2 ‘GL S, # @sn|oul §ajo) |UD
uD 8@ ayonebd urey ‘Woslqo
10de)

piog ap nes|qel

a|gisualxe aileg

NOILdIHOS3a

90%009.L /8¢
00S0€6€L 9€c
6cl90% Gg€e
G910LL 0€e
l91S6} 82c
ce8e8L  80¢
€e8€81L  L0c
/91607 /61
I8svivy 961
00S006€L ¥61
8cvX628€81L 98I
0cs08.v. €8I
/S0€61L ¢8I
8cvXc0le6l 181
09¢v6l 081
lccS6lL  LLL
922007 9|
vece6l GLI
ceverl <9l
¢l9000LL 6St
6cev6lL St
L08.0¥ ISt
0Se68L  0G1
8cvXvcce6l 8€l
Llc6v8L  LEIL
8G€9lYy 0€!I
80S06V.LI 89
8CX6.87 L1 JAS
¢1S090L 1 9€
66SXSEBES | G¢c
8c8E8| 8}
66SXYE8E8 | Sl
8cVXEBEES | i
82V X.L¥966| ]
€9¢v61 4
3031d 434
3a  3aa

ON 'ON

S3LNITON3/SISSYHO
65-00 2~ 096 LINAOYH 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3d 'ON - HNILOVHL



6 old As-8)i|9” X8)-sIsseyD)

S31NIFON3I/SISSYHO
65-00 2~ 096 LINAOYHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3d 'ON - HNILOVHL



ww ‘Gz = 99onod |-- ‘N-"3 saonod us saguuop
1U0S uesodwod ap suoisusawip S8| saIN0] :anbieway

SOd ¢l ner L/69LY LYl

ainyaAno) 8 aulog o aueneg G2.00¥ 06
abeAeiquig,p J81qeD ap abe|jinosan ap Jnajdnuslul 208/61 /8
MOO0[ISIM] , - 81UBPUSISBPUO0D Bnodwe,p a|Inop ap abejquiessy rAZAYAN 6.
aBewn|e,p se|qeo sep sieueH 6700 L.

/€ X 81-91/G SIA 21S090L1L GS

H1NHH HAONIWOAYS Jebnep €9.10¥% (¢4

aplous|og ,0G26 | 974

aulog ap ainudAN0D €9G 1€l YA

2/L X 02/} SIA 80%0cLL} (874

sreureH aQ ebewn||y.q 18411 86010¥ oy

saJeyd sap Jnaydniioul XZL0L} e

aureyo/a1o GE6LLY €e

abewnjiep insjoeiuo) 0GeE6 | 0e

Inajdnuisiy| GPSIOY 62

Jiou -, L¢ op el 9 op assew 8p 9|qed G8886 1| 82
oun Og-v/ H noiox 00v01SEL /2

a|qisn4 8G1GLI 9¢

3|qed 29910¥ G2

951 L.N 8nodwy resity 22

saleyd sap 1ueInod op sasud sap sieuleH 6S.€81 12
assald abe|jinosan ap Jnaydnusiu] 8C19/1 9l
alieneq ap oeg 82cc6 | 8

¥/€ X oun 0g-¥/1 H uojnog 48V VA7A 4

allepeg SoveE9l L

NOILdIHOS3a 303ld 434

ad ad

ON 'ON

3NOIH.LO313
65-00 2 096 LINAOYHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAOIN 3d "ON - HNILOVHL



z

0] (&)

o ©

=

=3

Q

mut -_—
2 o
<

= \b
oy

[0}

c

= -

(o]

2]

5

T

[=4

o

=]

uondo,| BII0INXS AZ| DBAY

4-S¥0L1

7

3NOIY10313
65-00 2 096 LINAOHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3d 'ON - HNILOVHL

Ky



€

(4.LOD ¥4 TdNODDV)
'3OV19YO NA LNININNOILONOS NO4 ANALOINNOD (Hl}(I)fIOH}JJ_gFE[{‘IJ\IrI]\IO()?)DV)
S3I19INONY 37 HIUNSSY HNOd JOV1d NI S'EUEH P10q op MealquL SIBUIRY SISSBYD) IV + S + g[@ovadvinga
S3ASINEY 3413 IN3JAIOA S3T113 — -
SHNILOINNOD ‘37300 Na NJILIHLINI.THNOJ P v+l lv+g | JHOHVIN
O $33A3IN3 313 LNO S3F10SI o g ly+g | FovAnTw
S3ONId S371S :INOHYINIY 5 O TETE /i;fgzc
S3T9IANONV-NON =
SHNILOINNOD S$3370SI1 S3ONId
O g «S1Ivd,,  LINJHIO | NOILISOd
— IOVINNTIV.d HN3LOVINOD
STUVHd

HION

.

(NIOT NV SIHIINNTINI/L 009€ ® NIN VO V¥ SLTOA + L\S(\

BHBIWH'I ANILdNF™ILNI

3ONVHO0

3aoid

37.UNA0Hd V 39VHIVIO3.a 30 INILSAS 31

NIW/L 009€ @ SIHIdNY G 30 'V'O!

(IHONVHEIA 1S3 IDHVHO 30 INILSAS
37)IN/L 009€ @ "NIW VO SLTOA 82

(/1 009€ @ 0O dINY €) IDHVHO
30 INILSAS NA LNIWIANIH

(9dinb3 1)
3AJONITOS 30NISSAa
1344Vv.d INVDOHO

(411V.LINOV4)
21101NX3

|
EPNESSE AN /
EllﬂCINOO

HION

O 3IHIVHOH
HION H4N31dNOD
(3HANITAIO 318N0OA ¥ SHNILOW (H11VLINOV4)
$314NS $319N08 2)
. JOVANTIV.A J1INN
aonoavt  (O—— < O——
: A Rl
T T T T T T T T T T T T T T T T T T T T Sreueyy !
| sisseud | 3
3
: HN3LOINNOD LNVLINOHIO-1HdNOD : E
| | §
I O | i
| I Y A N B N |
I ANALOANNOD |
: NOILONO |
T
| 9\/
! I
I O
| HION L,\ A YION Yar WY
| (2dN220 NON) HION €5 .
I 393IS NA HN3LdNYYILNI s > HION AN
I HION [Ad
! T HION
L e G T J
| |
| |
| | HION
: SHIAIH SNvASVd !
: J1NINH3d SHIATY : HION
| |
””””””””””””” dn 31vaad
SO ELER ERIAZTELE]
(31NVH 3Tva3d) HION 1 !
IOVAVHEWI | |
,,,,, (S —O T O—
10 O ; \ ! :
j : } I |
1 1 ! ! ‘
! ; ; —O 1 O—
' ' |
QL ,,,,,,,,,,,,,, : 77777777 !
IHoNvIE \ 3HONYE
| |
S : ‘ (J1LYLINOVH)
HIoN ! | 37gI1Sn4 ERTENECEET
|
: ‘ ‘ ‘ 39N0Y .°. 3on04
an3HdvNaa “3IAIONZT0S
Ji4311vd

WNNIXYIN NOS YHANISLLY
JONVI1HE V1 ‘IHI1300V 1S3
HN3LOW 37 ANVNO -vH3SSIvE

S3HVYHJ S3Ad IONVT1IHg

V1 ILNITVH NV "°HN3LON

Nd 3SS3LIA V13d NOILONOA
N3 YHIONVHO S3HVHJ
$33d IONVT1IHE V1 ONOQJ
‘INOIH.LOTTI IDHIANI.A
304HNOS IHJOHd HN3
3d LN3SOdSIA S3HVHd S31
‘JIH3L1vE V1 HNS STHONVHE
3413.d N3I7 NV TVIO3dS
HN3ILVYNHILTV.A FNFLSAS NN.A
3dINO3 1S3 HN3LOVHL 3H10A

INOHVINIY

4-LLHOS

VINIHOS

65-00 2 096 LINAOYHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3d 'ON - HNILOVHL



wuw ‘Gz = 99onod |-- 'N-'3 seonod us saguuop
1UOoS Juesodwod ap suolsuswip S| selno] :anbieway

(leanL "zo 0] 70¢

16A-1 e [9aym

SN3Nd ® S3ANOYH

G00sy 1
€9G60.1
VLLLLY
8991
7€8801
ovlell
G680t
791981
€91981

3031d 434
3a  3a
ON 'ON

—ANMOTOONOD

ap agny) naud ap ayayduEeId p IO 14%3%44" - -
aipuIe Buel | op Bjqwesug | 2¥X801901 FE
(e1uinoy uou) aiglue e B BIqUuIBYD rest. Ol 8
171 JeAegs 1nj 8-G'6 X 8| al3lle naud L€S0cy b 6
Jeneg un| 8-G'6 X 8} 8Jglue naud X89290}+ 6
00 } X 0S | haissg,| op neadeyd  LegyXLS.101 8
(Juswa|nas ainalguE 8N0J) BpLIq B Jaljed HOV06 /
(lJuswa|nas ainaldlue 8nol) IN3SSIeIL) H8/2 9
9-09Xg| Indugjue naud Xccco0t ]
ainsugiue lle g aiqueyn Y0665 ¥
.9 8p 8Inauglue sluel e| op s|quiesuy  |ZbX2eL901 €
SAeA ] 8p ainingnL 6€159 4
naud np aAjeA e| ap uoyonde) 26165 L
NOILdIHOS3a 303ld 43d
3d 3d
ON 'ON
(sredueuy/sre|bue) saoaid np |anuey cocely  -- auaneq
(sredueuy/sre|bue) asreipudold np [snuep lwelly -- e| op uosiod/1abuep ap sjuewo9es9qg
‘5 ) paid-asodal,p UISSNOD  82H¥X922E6 | -- JUBWASSILBAR P BlUBWO0J[BI9(
paid-asodalp uissnoy  8g¥X18600% - - Inaugyu| 18111 ‘enbjeds
UOIJBALI9P 8lUBWO09[E29( 09699} -- uolesado,p aluewodessQq
asnayone4 aq ewayog ‘enbjessq 96£091 al d’H Jnojow np ajuewooledsd
uonoalig eq anoy ‘enbesaq evli2l) el Jnassiiowy ‘enbjesaq
'’ dS SO0Y2-aled Np SjUBWOD[EID( 86801 Al [eJore|] Nneauued np alUBWOD|EI9(
aluewooleo9Q 0€9L 1 L1 an 1o0deo np sjuewooessq
‘a’D @S sooyd-aied nNp aluBwWo9eI9(d 616801 ol 'H'0 10ded np slueWO9[BI3(J
NOILdIHOS3a 303ld H34 NOILdIHOS3a
Ele] 3d
ON 'ON
14"
e -,
' l’ - ~\ : :
L] oy
[ RN 0
Lol T— s
8 6
/
9 €
c L

€l

3INVINODTVO3d
65-00 2 096 LINAOHd 3d "ON ‘(L06500217096) LA9YHS619d 3TIAON 3d 'ON - HNILOVHL



N-"3 XNV JINT9dINI HL/HS 80°0€+0 | A8H 20c6L

woo oid-uejnod-mmm :qam a)is a1}0u ZaUSIA

‘uonesijin,| ap sio| 91INJYs ap sayaun| sap sinolno} zapiod

3SNO713d 3d HN31O0VH.L

1A9VHS619d
:313A0N
NOILVHVd34d 3d S3114Vvd 3d T3NNVIN

Oldd uvjnod

Svd Z313r 3N INVLHOdNI T3NNVIN




